
Chemical Water and Wastewater Treatment VI 



Springer 
Berlin 

Heidelberg 
New York 
Barcelona 
Hong Kong 

London 
Milan 
Paris 

Singapore 
Tokyo 



Hermann H. Hahn· Erhard Hoffmann 
Hallvard 0degaard (Eds.) 

CHEMICAL WATER 
AND 

WASTEWATER TREATMENT VI 

Proceedings of the 
9th Gothenburg Symposium 2000 

October 02 - 04, 2000 
Istanbul, Turkey 

Springer 



Prof. Hermann H. Hahn, Ph. D. 
Erhard Hoffmann 

Universitiit Fridericiana zu Karlsruhe 
Institut fur Siedlungswasserwirtschaft 

Am Fasanengarten 
D -76128 Karlsruhe 

Prof. Hallvard 0degaard 
Norwegian University of Science and Technology 

NTNU 
Faculty of Civil Engineering 

Dept. of Hydraulic and Environmental Engineering 
[...]
100-300 mg d.s'!l 
7.4-8.5 

For the experiments, wastewater from the municipal wastewater treatment plant 
(WWTP) of the village of Bennekom (in The Netherlands) was used. Table 1 gives 
an overview of relevant parameters. 

Results of the experiments 

Comparison of cationic organic polymers 

Figure I shows the turbidity removal after tlocculation and settling with the tested 
cationic polymers. 

Figure 1 shows that the polyacrylamide polymers of 6 and 8·10" g/mol gave a 
good turbidity removal at relatively low dosing rates. The average TSS
concentration of the supernatant was IS ± 3 mg dry solids per litre. 

The experimental work that is described in the following paragraphs focuses on 
this type of organic tlocculant. 

14C 

1:!C 

~ 10( 

80 ! 
11 60 
~ 

40 

2() 

0 10 20 30 40 50 6C 

Polymer dooe (mg.ll 

140 

, 2() 

S- , 00 
~ 80 ~ ... 
21 60 
~ 

40 

20 

0 

0 2 

-- 4 'O' glmol 6"O'gfmol 

-- S',O' gfmol 

Settlable part 

6 8 10 12 ,4 

Polymer dooe (mO'iI 

Fig. 1. Turbidity removal after flocculation and settling with different cationic polymers. 
Left: low molecular weight polyamine (0.25·10" g/mol); right: polyacrylamide- based 
polymers with increasing molecular weight (4, 6 and 8·10" g/mol) 



26 A.R. Mels and A.F. van Nieuwenhuijzen 

Particle removal efficiency of a high weight (8'106 g/mol) organic polymer 

For comparing the results of jar test experiments with different influent turbidities 
we used a methodology that was developed within the context of a parallel 
investigation into dissolved air flotation (DAF) with organic flocculants in the 
same experimental period [4]. In this study, we found (i) a linear relationship 
between particulate COD> 0.45 flm and turbidity (see fig. 2a) and (ii) hardly any 
removal of dissolved COD after flocculation with organic polymers (i.e. less than 
10 %). Based on these results we correlated the turbidity removal rate of the jar test 
experiments to the polymerdose to influent-NTU ratio (mg polymer/lOO NTU). 

Figure 2b gives the results of 5 experiments with different influent composition. 
The figure shows that there is good agreement among the different experiments. 
The flocculation with the 8106 g/mol polymer results in a particle removal of 65 -
90 % at dosing rates of I - 10 mg polymer per 100 NTU. This is equivalent to a 
total COD removal of 38 - 53 % for the tested wastewater (with a particulate COD 
fraction of 0.59). For settling without flocculant addition, a particle removal of 
approximately 30 % was obtained, which is equivalent to a total COD removal of 
ca. 17 %. 

500 

I 400 
~ 
o 

; 300 
l! 
'Il 200 
~ 
o 
8 100 

y = 2.4x + 13.35 

...... " ... .... " ................... . 

. 
, ..... ... , ......... " ... .. . . . . 

o 50 100 150 200 
Tu-bld"i (NTU) 

t 100%,,--------I!l--"---D..., 

§ 80% "/1J ~~: - . - -.:-- ~ . 
~ ~ 
.!i 60% 
.!!! 

il 
[ 40% 

o 

~ 20% 

" -e 
~ 

~ 
I 
I 

o 2 4 6 

,, 335 NTU1 

.225NfUl 
_ 115 NTU'I 

• 184 f'n"lJ'I 

0 178 NfUl 

8 10 12 
~ polymer/l00 NTU 

Fig. 2. Left (2a): Relationship between particulate COD (> 0.45 11m) and turbidity for the 
tested wastewater; Right (2b): Comparison of five experiments based on the polymerdose
NTUiofl",o,-ratio (in these experiments a 8106 g/mol polyacrylamide was used) 

100"10 100% ..... , .. .. . ......... . . , ..... . .. 

~ .. 
80% is 80% • • ~ E ... .. 

i!! •• • -. •• 0 • ... .. M 

a to I>. a 60% - 60% '. " .. "" .., .. .. .... ' .... 
s • 3 • x 

0 "" ~ • Muong 0 • • 0 40% • • 0 40% • Floccula tIOn 
U !I u 
3- • . 40s 

~ 
x . 180s 

'" • 30. • N "\2 • lOs 
20% . 20. J:j 20% 

:> ~ . 0. 
~ 

. 2. 

00 20 40 60 at 100 00 20 40 60 80 '00 

mg polymer/ l00 I'lTU mg polymer/l00 NTU 

Fig. 3. Left (3a): Effect of coagulation mixing time on particle removal (G = 800 s'; 
flocculation mixing = 30 s·50 s"); Right (3b): Effect of flocculation mixing time 
(G = 50 s'; coagulation mixing 20 s * 800 s') 



Cationic Organic Polymers jiJr Fiocclilation (It" Municipal Wastewater 27 

Particle removal under different process conditions 

Within the scope of the jar test experiments, the effect of different process 
conditions on particle removal was investigated. Figure 3 shows how decreased 
coagulation mixing time (Figure 3a) and decreased flocculation mixing time 
(Figure 3b) result in reduced particle removal. The left picture shows that rapid 
coagulation mixing time> 30 s was optimal (note: the flocculation mixing time in 
these experiments was 30 s). The right picture indicates that the particle removal 
decreases by circa 25 % if the flocculation time is decreased from 180 s to 30 sand 
o s (at G = 50 s'). The settling time could be reduced from 900 s to 300 s without a 
decrease in turbidity removal (result not shown). 

The Replacement of Metal Salts with Cationic Organic Polymers - Scenario 
Study 

A scenario study was carried out in order to study how replacing FeCI, with 
cationic organic polymers affects the costs and environmental impacts of a 
complete wastewater treatment system. With the information derived from the 
experiments, two scenarios based on coagulation-flocculation (with cationic 
polymer and with Fe'+) were set up in the evaluation programme DEMAS. 
DEMAS is a spreadsheet-based evaluation tool, which was developed within the 
framework of former scenario studies ll, 5]. Total costs and environmental impacts 
were calculated for both scenarios and an additional reference scenario. 

Selected treatment scenarios 

Table 2 shows an overview of the scenarios and the design criteria, which were 
used in the calculations. 

The surface load of the pre-settlers of all scenarios was set at 3 mlh (although 
the results of the experiments indicate that the load may be higher). The mixing 
conditions of both scenario I and II were set for 30 s rapid mixing and 180 s 
flocculation, chosen because of the experimental results. 

For post-treatment, activated sludge systems with biological BOD-, N- and P
removal were designed (N",,", < \0 mg Nil, P,,,,,,, < I mg P/I). In scenario II however, 
phosphate is assumed to be merely removed by precipitation as FeP04 • The sludge 
load of the activated sludge systems was calculated according to the HSA
methodology [6,7] using the pre-settler effluent values of Table 3. When this 
methodology is used, the sludge load of the systems with pre-treatment can be 
designed 25 % higher. The higher sludge load is possible because pre-treatment 
leads to an increased performance of the activated sludge system. Pre-treatment 
results in a higher sludge age (better nitrification) because fewer inorganics are 
entering the system, which results in a higher VSS/TSS ratio l21. 



28 A.R. Mels and A.F. van Nieuwenhuijzen 

Table 2. Selected treatment scenarios, induding design criteria 

Dosing Surface load Sludge load 
pre-settler activated sludge 

mJh kg BODI kg d.s. per day 

Reference 3 0.06 * 

Surface load 
post-settler 

mJh 

0.7 

4 mgll catIomc 
Scenario I 3 0.08 * 0.7 polymer 

15 mg Fe3+11 + 
Scenario II 0.5 mg/l anionic 3 0.08 * 0.7 

polymer 
* Calculated according to the HSA-methodology with a sludge concentration of 4 kg per m3 

and a minimum process temperature of 10 0c. 

Influent and emuent composition of the pre-settler 

Table 3 shows the assumed influent and effluent concentrations for COD, BOD, N, 
P and TSS. A distinction was made between particulate and dissolved matter. 70 % 
of COD was assumed to consist of particulate material [8]. The effluent 
composition was calculated based on particle removal rates of 40 % for the 
reference scenario and 70 % for scenario I and II (result of the experimental study). 
We assumed that a BODIN ratio of 2.5 would still allow sufficient denitrification 
in the activated sludge part. 

Table 3. Composition of influent and effluent of the pre-settler 

Influent Reference Scenario I Scenario II 
(Rparticles 40 %) (Rparticles 70 %) (Rparticles 70 %) 

CODtotal (mg Oil) 600 432 306 306 
CODparticulate 420 252 126 126 
CODdissolved 180 180 180 180 

BODS (mg 0 211) 220 172 135 135 
BODparticulate 121 73 36 36 
BODdissolved 99 99 99 99 

Ntotal (mg Nil) * 63 58 54 54 
Nparticulate 14 8 4 4 
Ndissolved 50 50 50 50 

Ptotal (mg PII) * 11.0 10.0 9.2 2.0 
Pparticulate 2.7 1.6 0.8 0.8 
Pdissolved 8.3 8.3 8.3 1.2 

TSS (mg d.s.!) 200 100 20 20 

BODIN 3.5 3.0 2.5 2.5 

* Induding Nand P from reject water (N:+9 mg/l, P:+2 mgll) 



Cationic Organic Polymers for Flocculation of Municipal Wastewater 29 

Plant size and system boundaries 

The scenarios were designed for a 100,000 population equivalents (p.e.) plant and 
had an average flow of 19,500 m3 per day. During dry weather conditions the 
maximum now was 1,000 m3/h, while during storm weather conditions the 
maximum flow increased to 3,000 m'/h (SWF = 3 x DWF). 

The system boundaries, which are shown in Figure 4, include all on-site water 
and sludge treatment processes. Water treatment was combined with sludge 
treatment. 

The sludge handling procedure consisted of mechanical thickening of the 
combined primary and secondary sludge to 6 % dry solids. The thickening was 
followed by sludge digestion. In the digester (retention time 20 days) 50 % of the 
organic fraction of the primary sludge and 30 % of the secondary sludge were 
degraded. The energy value of the biogas was 22,000 kJ/m', of which 32 % was 
converted to electricity in the TE-installation. The remaining energy (i.e. heat) was 
used for sludge heating. 

After digestion the final sludge was dewatered by centrifugation to 25 % dry 
solids. The energy consumption for dewatering was assumed to be 4 kWh/m3• To 
improve dewatering 7.5 kg polymer per ton dry solids was dosed. The dewatered 
sludge was transported for central incineration and stored as chemical waste. 

Cost calculations 

To estimate the costs, the market value method was used. The market value reflects 
all aggregated costs over a total depreciation period of thirty years with an interest 
rate of 5.5 % and an inflation rate of 2.5 %. The market value was divided into 
costs for construction and electro-mechanical facilities, energy, chemicals, sludge 
handling and personnel (staff/maintenance). 

I Flocculant dosing 

GV t 
----...~presettler 

Influent 4J t 
1 

Reject water 1 

return 1 

ACTIVATED SLUDGE SYSTEM 

1 ________ , ____ , 

Mechanicallhickenmg ~ ~_: 
(to6%d,s) L-,--J I 

Sludge dgest;on ~ TE.instaliation 

I 
I 

Dewatering 
to 25'% d.s 
(centrifuge) 

1/'/1-1 

""",'t,"" 
: Transport : 
: Incineration! 
: Dump : l ____________ 1 

Fig. 4. System boundaries of the scenarios 

Legend 
--- Wastewater 

- - - - Reject water 

, Sludge 



30 A.R. Mels and A.F. van Nieuwenhuijzen 

Table 4. Assumptions for the cost calculations (Euro) 

Item 

Fine screen 
Flocculation 
Pre- and post-settlers 
Activated sludge system (per m') 
Sludge thickening (per m') 
Digester 
TE-installation 

Energy 
FeCl3 (40 %) 
Polyelectrolyte 
Final sludge disposal 
Staff 
Maintenance 

Costs 
Construction * 

Euro 136,400 (total) 
455 perm' 
273 per m' 
136 per m' 
909 per m' 
182 per m' 

46 per m' biogas/day 

Electro-mechanical * 

227,300 (total) 
341 per m' 
68 per m' 
91 per m' 

227 per m' 
91 per m' 

227 per m' biogas/day 

0.073 per kWh 
455 per ton active Fe'+ 

3,410.- per ton 
365. - per ton dry solids 

36,400.- per staff member per year 
0.5 % of civil and 1.5 % of e/m- investments 

* For construction and electro-mechanical investments an 'overhead' factor of 0.7 was 
assumed. 

Results of the scenario study 

Table 5 shows the results of the calculations. 

Costs 

A crucial factor in (the consideration of) using organic polymers in the wastewater 
treatment process is the cost. Figure 5 shows the relative costs compared to the 
total costs of the reference scenario. The calculations distinguish among total costs 
of (civil and electro-mechanical) investments, chemical use, sludge disposal and 
personnel. The results show that including a particle flocculation and removal step 
leads to ca. 15 % reduction of the investment costs. An enhanced particle removal 
step makes it possible to design a smaller activated sludge system, which results in 
significant cost reduction. The investment costs include the additional required 
costs for sludge handling equipment (thickening, digestion, dewatering) due to the 
increased volume of (primary) sludge. 



Cationic Organic Polymers for Flocculation of Municipal Wastewater 31 

Table 5. Calculated market values and environmental impacts for each scenario 

Criteria Reference Scenario I Scenario II 

Total market value Euro 106 36.6 35.2 37.0 
- civil + elm investment 18.2 15.2 15.6 
- chemical use J.l 3.1 2.6 
- sludge disposal I\.6 12.3 14.0 
- personnel 5.8 4.6 4.7 

Energy balance MWh/y - 1,033 - 529 - 544 

Sludge production ton/y 1,565 1,657 1,897 
- organic 1,103 ],]95 1,195 
- inorganic 462 462 462 
- chemical 240 

Chemicals ton/y 
- FeCI, 310 
- Polyelectrolyte* 11.7 40.9 14.2 

Effluent quality mg/l 
cr +0 + 0.2 + 29 

Staff no. 3 3 3 

Footprint m 9,680 8,200 8,250 

* Including polyelectrolytes which are used for dewatering. 

o Investment 0 Chemicals . Final sludge disposal 0 Per onnel 

120% ., 
u 
c 100% ~ 
~ 
~ 

80% £ 
13 

60% a 
co. 
E 
0 40% u 

'" 20% ;;; 
0 
u 

0% 

Reference enario I Scenario II 

Fig. 5. Relative costs of the three scenarios (total costs in reference = 100 %) 



32 A.R. Mels and A.F. van Nieuwenhuijzen 

Dlnorganic DOrganic .Chemical 

2.000 

~ 1.800 ., 
~ 1.600 
'" -d 1.400 c g 1.200 
c 

1.000 0 
"fi 

800 ::l 

1 600 
g, 400 

"0 
::l 

200 iii 

Reference Scenario I Scenario n 

Fig. 6. Sludge production of the three scenarios 

The calculations show that scenario I with polymer dosing has higher chemical 
costs than scenario II. These extra costs are, however, compensated by the lower 
costs for final sludge disposal at the incinerator. The total costs for scenario I 
appear to be even slightly (ca. 5 %) lower than the costs for both other scenarios 

Environmental impacts 

Compared to the reference scenario, scenarios I and II can be designed 15 % 
smaller and use ca. 50 % less energy (this includes energy recovery from biogas 
generation). Figure 6 shows that the addition of FeCI) in scenario II leads to an 
increase of the total inorganic sludge fraction (incl. chemical sludge) of 52 %. 
Compared to scenario I with polymer addition the amount of final sludge after 
digestion and dewatering is 15 % higher. 

The value for salinisation of the effluent of scenarios I and II is based on the 
chlorine release from the used flocculants. Based on the charge composition and 
the molecular weight it can be calculated that cationic polyacrylamide-based 
polymers with a charge of +24 weight % release 0.05 mg cr per mg of polymer. 
With FeCI) addition 1.9 mg cr is added per mg Fe3+. 

Conclusions 

The experimental study shows that cationic organic polymers are suitable 
flocculants for pre-treatment of municipal wastewater. Polyacrylamide polymers of 
6 and 8.106 g/mol result in good flocculation results, with turbidity- and 
CODparticulate removal efficiencies of 65-90 % and a TSS-removal of > 90 % at 



Cationic Organic Polymersj(H Flocculation of Municipal Wastewater 33 

relatively low dosing concentrations. Coagulation mixing conditions were optimal 
at a mixing time of 30 s (G of 800 SI). A decrease in flocculation mixing time from 
180 s to 30 s (G = 50 SI) resulted in a 25 % decrease in particle removal. 

Although the costs for polymers are approximately 7.5 times higher than Fe]+ 
per mg active product, the scenario study showed that the total costs of a scenario 
with polymer addition and a scenario with FeCl1 addition are in the same range 
(-5 %). Total sludge production was 15 % lower. Salinisation of the effluent was of 
the order of +0.2 mg cr for dosing polymer and +29 mg cr for dosing FeCI1• 

References 

1. Van Nieuwenhuijzen, A.F., Mels, A.R., Van der Graaf, 1.H.J.M., Klapwijk, B., De 
Koning, 1., Rulkens, W.H.: Identification and Evaluation of Wastewater Scenarios 
based on Physical-Chemical Pre-treatment, In: Proceedings of the 8'h Gothenburg 
Symposium Chemical Water and Wastewater Treatment V (Eds. H.H. Hahn, E. 
Hoffmann, H. 0degaard), Springer-Verlag, Berlin (1998) 

2. 0degaard, H., Karlsson, I.: Chemical Wastewater Treatment - Value for Money, In: 
Proceedings of the 6'" Gothenburg Symposium Chemical Water and Wastewater 
Treatment III (Eds. R. Klute, H.H. Hahn), Springer-Verlag, Berlin (1994) 

3. APHA: Standard Methods for the Examination of Water and Wastewater (1998) 
4. Mels, A.R., Van der Meer, A.K .. Rulkens, W.H., Van Nieuwenhuijzen, A.F., Klapwijk, 

A.: Flotation with polyelectrolytes as a first step of a more sustainable wastewater 
treatment system, IW A-conference 'Paris 2000', 3-7 July 2000 

5. Mels, A.R .. Van Nieuwenhuijzen, A.F., Van der Graaf, 1.H.J.M .. De Koning, 1., 
Klapwijk, A., Rulkens, W.H.: Sustainability criteria as a tool in the development of 
new sewage treatment methods. Water Science & Technology 39 (5) (1999) 243-250 

6. ATV-AI31 Arbeitsblatt A131: Bemessung von einstufigen Belebungsanlagen ab 5000 
Einwohnerwerten, Regelwerk der ATV, St. Augustin, Febr. (1991) (in German) 

7. STOW A: Evaluation of the HSA-model for application in The Netherlands, Report no. 
95-17 (1995) (in Dutch) 

8. STOW A: Characterisation of raw and pre-treated wastewater, Report no. 99-13 (1999) 
(in Dutch) 



Chemistry. Function, and Fate of Acrylamide-Based 
Polymers 

S.K. Dente!, B.M. Gucciardi, N. 1. Griskowitz, L. L. Chang, D. L. Raudenbush 
and B. Arican 

Department of Civil and Environmental Engineering, University of Delaware, 
Newark, DE 19716 USA 
dentel@udel.edu 

Abstract 

Acrylamide-based polymers are used widely in water and wastewater 
treatment to enhance flocculation processes. It is often assumed that a 
polymer's molecular weight and its type and amount of electrical charge are 
the crucial parameters governing its performance. Yet it is clear that the 
actual chemical structure of a polymer plays a key role in both process 
performance and in the subsequent fate of the substance. This paper relates 
specific aspects of polymer chemistry, such as ionizable sites, degree of 
cross-linkage, and hydrolyzable pendant groups, to effectiveness in 
flocculation. The degree of biodegradability of cationic polyacrylamides 
- and their ultimate environmental fate - are also related to chemical 
structure, and this should be taken into account in order to mmlmlze 
undesirable performance and effects when using these polymers. 

Background 

In any common text providing an overview of the use of organic polyelectrolytes 
for coagulation or flocculation, the two properties invariably cited as key polymer 
properties are molecular weight and amount (or, perhaps, only the type) of ionic 
charge on the molecule. There are good reasons for this generalization. 

Firstly, both of these properties can be quantified. The molecular weight (or, 
more properly, molecular mass) has long been related to rheological, osmotic, and 
light scattering properties by straightforward equations (e.g., [l J). Dentel et al. [2] 
cite a simple viscosimetric method for determining the average molecular mass of 
acrylamide-based polymers. The ionic charge concentration (often denoted as 
charge density) of a polymer can be determined by a procedure known as a colloid 
titration, first described by Terayama [3] and presented recently in a procedures 
manual [2]. 



36 S. Dentel, B. Gucciardi, N. Griskowitz, L. Chang, D. Raudenbush and B. Arican 

Secondly, these methods are readily associated with the two well-known 
conceptual models of flocculation. A polymer's charge density should be 
indicative of the amount of polymer charge available to effect particle 
destabilization via the "patch model," and if its molecular weight is sufficient, the 
"bridging model" should apply [4,5] (see ref. [6] for a reconsideration of these 